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KENT PRECISION CO., LTD 

NO.801 HONGQIAO RD, BINHU DISTRICT, WUXI CITY, JIANGSU PROVINCE, CHINA 214072 
 
The following sample(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : Shear stud 

Sample Number : NM140700823 

SGS Ref. No. : SUZML140700691 

Product specification : 19×125mm 

Material and Mark : SWRCH18A 

Test Required : Tensile Test 

Date of Receipt  : Jul. 30,2014 

Test Period  : Jul. 30,2014 to Aug. 05,2014 

   

Test result(s)    : 
For further details, please refer to the following page(s) 

 

 
Signed for SGS-CSTC Standards 
Technical Services Co., Ltd. 
Nanjing Branch 

 

Time Wang 
Authorized signatory 
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Test Item: Tensile Test 

Test Method: ISO 6892-1:2009 

     Test item            Specimen type 

Tensile strength  

(Rm)  

(MPa) 

Proof strength  

(Rp0.2) 

(MPa) 

Percentage 

elongation after 

fracture (A) 

Lo =25mm (%) 

Result  Round specimen 526 449 21.0 

 
Sample photo(s): 

  
******** End of report ******** 

NM140700823 


